ASSEMBLY INSTRUCTION
SKU CODE: WF317499 / WF317500

Page: 1 of 30







Part List (WF317499)

@XZ

S

——)

Footboard

Xl

Wood bar

@Xl
%

Right (front) post leg at footboard

@Xl @

Right (back) post leg at footboard

16) x1 ?

Panel at side rail

Xl
-

Bottom panel at side rail

Xl/

Bottom wood bar at side rail

Xl

Small shelf at side rail

Cork board
(bulletin board)

@Xl
%

Left leg at headboard

A

Top panel at headboard

R

Panel at headboard

Xl

Door

Xl

Panel

Page: 3 of 30




Part List (WF317499)

@Xl

<

Panel at side rail

@Xl

Leg post at footboard

@X3

Back Drawers

X6

Side Drawers

X3

Bottom Drawers

X3

Front Drawers

Page: 4 of 30




Part List (WF317500 )

——————————————

Wood bar under drawers

Xl

Left wood bar

x1
@ e

Right wood bar

x2
=

Middle wood bar

@Xl

[

Bottom wood bar with groove

5

Bottom panel of side rail

@Xl
~

Top wood bar with groove

@Xl
/

Top wood bar of rail

X2 /

Support wood at side rail

X2 \
]

Wood bar at headboard

Wood bar with groove

Page: 5 of 30




Part List (WF317500 )

26 x3 \

Wood bar at headboard

Wood bar with groove

@Xl

< R

Back wood bar at side rail

Xl

Turn on climbing

Back post leg at footboard

@Xl

—

Wood bar at side rail

@Xl

———————

Left side rail

@ x10

_

Slats

Xl

Right side rail

Page: 6 of 30




Hardware List (WF317499 )

No. OUTLOOK DESC QTY
@ % Dowel @8*30mm 35pcs
Screws M6*45mm 2pcs
(C) “ Bolts M6*100mm Apcs
@ Bolts M6*90mm 12pcs
@ Bolts M6*70mm 6pcs
@ & Cross dowel M6*13mm | 22pcs
@ o Cross dowel @10*10mm | 15pcs
@ *““‘Wv Flat head screw #8*60mm | 20pcs
@ ‘““\W Flat head screw #8*30mm | 20pcs
@ Flat head screw #8*25mm | 57pcs
@ Flat head screw #8*15mm | 3pcs
@ Flat head screw #7*12mm | 18pcs
@ =" Sliding Rails Kenlin 3pcs
@ Sliding Rails Kenlin 3pcs
@ USB Ipc
@ @D PatL 3pcs
@ % Allen key 60*22*4mm Ipc

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)

Page: 7 of 30




Hardware List (WF317499 )

No. OUTLOOK DESC QTY
@ Re— o Handle 3pcs
/~ Wardrobe Black Plastic Plate Dia
g 2
@ o Wheel Sliding Door Roller pes
@ Wardrobe Black Plastic Plate Dia Ipes
V"‘ Wheel Sliding Door Roller
@ w‘”\\ W Flat head screw #7*12mm 12pcs
@ 5 Flat head screw #8*50mm | 4pcs

&

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)

Page: 8 of 30




STEP 1:

STEP 2:

Page: 9 of 30




STEP 3:

n»)»»»»»x»)»»» 3pcs
@ 3pcs

STEP 4:

o»»»»»»»))»»» 2pcs
@ 2pcs

Page: 10 of 30




STEP 5:

STEP 6:

2pcs

2pcs

Page: 11 of 30




Ipc

Spcs
4pcs
4pcs

G| &

STEP 7:
Note :

Do not lock the bolt.

STEP &:

Ipc

Ipc

Ipc

Ipc

VDP)D))))D))))))D)D)"

Page: 12 of 30




STEP 9;

LY

L.

STEP 10:

Ipc

2pcs

2pcs

2pcs

Page: 13 of 30




STEP 11:

STEP 12:

Page: 14 of 30




STEP 13:

3pcs

STEP 13.1:

STEP 14:

Page: 15 of 30




STEP 15:

© 0@ ®
o/\[a [\

STEP 16:

Page: 16 of 30




(3 omoooosoon» 8pcs
STEP 17: @
() boooooommng» 2pcs
STEP 18: @
o o |-

Page: 17 of 30




STEP 19:

2pcs
2pcs

@
®

7

STEP 20:

Page: 18 of 30




STEP 21:

g

N
™

>

8pcs

STEP 22:

2pcs

Ipc

Page: 19 of 30




STEP 23:

STEP 24:

'Dl)l)))))!)))))))»l)r'

6pcs

AN

Note : g

Lock the bolt.

Page: 20 of 30




STEP 26:

Pull on til_(_e—groove.

The wheel need to run on the groove.

Page: 21 of 30




CCCCC
ppppp

— — on — —

16pcs

STEP 27
STEP 28:

Page: 22 of 30




STEP 29:

STEP 30:

2pcs

Page: 23 of 30




2pcs

Ipc

Ipc

2pcs

STEP 32:

Page: 24 of 30




lpc

4pcs

4pcs

2pces

3pcs

3pcs

3pcs

K

0] ——=

Page: 25 of 30




6pcs
24pcs
3pcs

X
K

(32 poooommD
3pes | (N) —

@M@—n

X3

Page: 26 of 30




STEP 36:

Page: 27 of 30




20pcs

STEP 37:

Page: 28 of 30




STEP 38:

Page: 29 of 30




FINAL:




